STAND / S FOR VESPA VESPA GTS IE SUPER 2013

Stand/s for VESPA Vespa GTS ie Super 2013
 
(1)  1C003936
STAND WITH U.P. (UNMOVABLE PARTS) Part information
 
(2)  030115
HEX SCREW M10X130
 
(3)  002440
SELF LOCKING NUT M10
 
(4)  582298
SPACER
 
(5)  273754
O-RING
 
(5)  273754
O-RING
 
(6)  582851
LATERAL STAND SPRING
 
(7)  582850
INTERNAL LATERAL STAND SPRING
 
(8)  1C002702
PAD
Part number Description
# 1
56440R
1C003936
STAND WITH U.P. (UNMOVABLE PARTS)
# 2
030115
HEX SCREW M10X130
# 3
002440
SELF LOCKING NUT M10
# 4
582298
SPACER
# 5
273754
O-RING
# 6
582851
LATERAL STAND SPRING
# 7
582850
INTERNAL LATERAL STAND SPRING
# 8
272426
1C002702
PAD
Here are all the parts relating to the Stand / s of your GTS 2013. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.